CERTIFICATE OF ANALYSIS

Customer Name: POLYSTAR CHEMICALS

Product Name:TDP-A

Quantity : 1200.0KG

Batch No: 130225B40-01

Date Of Production: 13-02-2025

Invoice No&Date: TTPL/GS573/24-25 & 14-02-2025

SNo Parameter _rTyrt-::mef Spé-cificﬁion Test results | Test Method
1 | Mooney Viscosity | Min-35, Max-55 42 D1646
2 | Tensile strength(Mpa) 12.61* D412
3| Elongation At Break (%) , Pl 519* | D412
4 * Acetone Extractlon (%) Max 10 i 9.75 _ D297
5 | Rubber Hydrocarbon (%) Min 50 | 5697 | D297
6 T Carbon Black (%) Min26,Max-32 [ 26.02 D297
Loss On Heating G [ |
7 1hr At 105C (%) Max 1 1 a2 D5668
"8 | AshContent (%) | Max10 | 871 r D297

*Mill mixing as per inhouse formulation
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